

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 1 of 17

The following information was/were submitted and identified by/on behalf of the client:

Applicant : MIJUMP SPORTS CO., LTD.
Address : No.65 Huancheng west road, Jinhu county, Huaian City, Jiangsu Province, China.
Zip code: 211600.
Sample Name : Trampoline with Enclosure.
Sample Model : 342-072, 342-032, 342-081
Manufacturer : MIJUMP SPORTS CO., LTD.
Manufacturer's Address : No.65 Huancheng west road, Jinhu county, Huaian City, Jiangsu Province, China.
Zip code: 211600.
Applied Testing Age : 3+ Years
Sample Receive Date : Nov. 13, 2025
Sample Testing Period : Nov. 13, 2025 - Dec. 02, 2025
Test Result Summary : Please refer to the next page(s)

ORIGINAL

Authorized signature:



Lab Manager: Gavin Zhou



Dec. 10, 2025

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 2 of 17

As requested by the applicant, for details refer to attached page(s).

TEST REQUESTED	CONCLUSION(S)
Canada Consumer Product Safety Act (CCPSA), Toys Regulations SOR/2011-17 and its amendments (last amended on Nov. 20, 2024, Current to Aug. 21, 2025)	PASS
Canada Consumer Product Safety Act (CCPSA), Surface Coating Materials Regulations SOR/2016-193 & its amendment Regulation SOR/2022-122 - Lead(Pb) and Mercury(Hg) content in surface coating materials	PASS
Canada Consumer Product Safety Act (CCPSA), Consumer Products Containing Lead Regulations SOR/2018-83 - Lead(Pb) content in accessible part	PASS
Canada Consumer Product Safety Act (CCPSA), Phthalates Regulations SOR/2016-188 - Phthalates content	PASS

GIG

ORIGINAL

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 3 of 17

Test Part Description:

Part No.	Description
<u>01</u>	Red coating
<u>02</u>	Silvery coating
<u>03</u>	White coating
<u>04</u>	Black plastic (protective net)
<u>05</u>	Grey plastic (protective net)
<u>06</u>	Black plastic (hook)
<u>07</u>	Yellow plastic (zipper teeth)
<u>08</u>	Green plastic (swing seat)
<u>09</u>	Golden plastic (swing rope)
<u>10</u>	Red plastic (knot)
<u>11</u>	Black plastic (woven edge)
<u>12</u>	Black plastic (mesh bag)
<u>13</u>	Black plastic (base pad)
<u>14</u>	Black plastic (hook handle)
<u>15</u>	Black plastic (screw top cover)
<u>16</u>	Black plastic (safety buckle)
<u>17</u>	Black plastic (rope buckle)
<u>18</u>	Black plastic (foot mat)
<u>19</u>	Black plastic (lid)
<u>20</u>	White plastic with colorful printing (warning label)
<u>21</u>	White sticker with colorful printing & transparent film
<u>22</u>	White paper with black printing
<u>23</u>	Light blue artificial leather (trampoline edge wrapped)
<u>24</u>	Blue artificial leather (trampoline edge wrapped)
<u>25</u>	Red artificial leather (trampoline edge wrapped)
<u>26</u>	Rose red artificial leather (trampoline edge wrapped)
<u>27</u>	Yellow artificial leather (trampoline edge wrapped)
<u>28</u>	Green artificial leather (trampoline edge wrapped)
<u>29</u>	Red foam (pipe fitting pad)
<u>30</u>	Green foam (pipe fitting pad)
<u>31</u>	Light blue foam (pipe fitting pad)
<u>32</u>	Pink foam (pipe fitting pad)
<u>33</u>	Light yellow foam (pipe fitting pad)
<u>34</u>	Yellow foam (pipe fitting pad)
<u>35</u>	Blue foam (pipe fitting pad)
<u>36</u>	Black fabric (zipper cloth)
<u>37</u>	Black fabric (strap)
<u>38</u>	Red fabric (strap)
<u>39</u>	Black fabric (mesh edge wrapped)
<u>40</u>	Black Velcro (hook)

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 4 of 17

Part No.	Description
<u>41</u>	Black Velcro (suede)
<u>42</u>	Black thick elastic band
<u>43</u>	Black fine elastic band
<u>44</u>	Black elastic rope
<u>45</u>	Silvery metal (zipper tip)
<u>46</u>	Silvery metal (zipper handle)
<u>47</u>	Silvery metal (pipe fitting)
<u>48</u>	Silvery metal (ring)
<u>49</u>	Silvery metal (8-shaped ring)
<u>50</u>	Silvery metal (triangular ring)
<u>51</u>	Silvery metal (spring)
<u>52</u>	Silvery metal (U-shaped screw)
<u>53</u>	Silvery metal (nut)
<u>54</u>	Silvery metal (gasket)
<u>55</u>	Silvery metal (wrench)
<u>56</u>	Silvery metal (pull hook)
<u>57</u>	Silvery metal (small screw)
<u>58</u>	Silvery metal (pin-type nut)
<u>59</u>	Silvery metal (perforated)
<u>60</u>	Black metal (screw)

ORIGINAL

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 5 of 17

Test Result(s):

1. Canada Consumer Product Safety Act (CCPSA) - Toys Regulations SOR/2011-17 and its amendments (last amended on Nov. 20, 2024, Current to Aug. 21, 2025)

As specified in Canada Toys Regulations - SOR/2011-17 and its amendments

The provided age grade of the item(s) : 3-6 Years

The appropriate age grade of the item(s) : 3+ Years

The item(s) was/ were tested for the age of : 3+ Years

Section	Test Item(s)	Assessment
	General	
3	Official languages - English and French bilingual statement	NA
	Packaging	
4	Flexible film bags	NA
	Electrical Hazards	
5	Electrically operated toys	NA
6	Electrically heated toys	NA
	Mechanical Hazards	
7	Small parts	NA
8	Metal edges	PASS
9	Wire frames	NA
10	Plastic edges	PASS
11	Wood	NA
12	Glass	NA
13	Fasteners	PASS
14	Safety stops or locking devices	NA
15	Spring-wound driving mechanisms	NA
16	Projectile components	NA
17	Enclosures	PASS
18	Stability	PASS
	Auditory Hazards	
19	Decibel limit	NA
	Thermal and Flammability Hazards	
20	Heated surfaces, parts or substances	NA
21	Celluloid or cellulose nitrate	PASS
	Toxicological Hazards	
23	Stickers, films and surface coating materials	PASS
		See below results
27	Substances in plastic materials - prohibition	NA
	Specific Products – Dolls, Plush Toys and Soft Toys	
28	Fastenings	NA
29	Stuffing	NA
30	Small parts	NA
31	Eyes and noses	NA
32	Flammability of outer covering	NA
33	Flammability of yarn	NA
34	Flammability of hair or mane	NA
	Plant Seeds	

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 6 of 17

Section	Test Item(s)	Assessment
35	Plant seeds - noise	NA
36	Plant seeds - stuffing material	NA
	Pull and Push Toys	
37	Shaft-like handle	NA
	Toy Steam Engines	
38	Boilers - safety valves	NA
	Finger Paints	
39	Water-based paints	NA
	Rattles	
40	Construction	NA
	Elastics	
41	Length or extensibility	NA
	Yo-yo Type Balls	
42	Stretchable cords	NA
	Magnetic Toys	
43	Magnetic force	NA
44	Exceptions	NA
	Toys Intended to be Entered by a Child	
45	Exceptions	NA
46	Requirements and testing	NA
47	Warning	NA

Note: 1. NA = Not Applicable.
2. Lab was no verification on the validity of such labeling information.

1.1 Canada Consumer Product Safety Act (CCPSA) - Toys Regulations SOR/2011-17 and its amendments SOR/2016-195 & SOR/2022-122 - Section 23, Stickers, films and surface coating materials - Total Lead and Total Mercury

Test Method: For Total Lead - Method C02.2.2:2024
For Total Mercury - Method C07:2023

Test Item(s)	Unit	RL	Limit	Result(s)	
				01+02+03	21
Lead (Pb)	mg/kg	10	90	N.D.	N.D.
Mercury (Hg)	mg/kg	2	10	N.D.	N.D.
Conclusion(s)				PASS	PASS

Note: 1. 1000mg/kg = 0.1%;
2. RL = Report Limit;
3. N.D. = Not Detected (<RL).

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 7 of 17

1.2 Canada Consumer Product Safety Act (CCPSA) - Toys Regulations SOR/2011-17 and its amendments SOR/2016-195 & SOR/2022-122 - Section 23, Stickers, films and surface coating materials - Migration of certain elements

Test Method: Method C08.1:2022

<u>Test item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>RL</u>	<u>Result(s)</u>			
				<u>01</u>	<u>02</u>	<u>03</u>	<u>21</u>
Soluble Arsenic (As)	1000	mg/kg	2.5	N.D.	10.3	15.8	N.D.
Soluble Barium (Ba)	1000	mg/kg	10	N.D.	748	747	N.D.
Soluble Cadmium (Cd)	1000	mg/kg	5	N.D.	N.D.	N.D.	N.D.
Soluble Antimony (Sb)	1000	mg/kg	5	N.D.	N.D.	N.D.	N.D.
Soluble Selenium (Se)	1000	mg/kg	10	N.D.	N.D.	N.D.	N.D.
<u>Conclusion(s)</u>				PASS	PASS	PASS	PASS

Note: 1. 1000mg/kg = 0.1%;
 2. RL = Report Limit;
 3. N.D. = Not Detected (<RL);
 4. Results of Soluble (Arsenic, Barium, Cadmium, Antimony, Selenium) shown are adjusted by subtracting the analytical correction factor according to C08.1.

2. Canada Consumer Product Safety Act (CCPSA), Surface Coating Materials Regulations SOR/2016-193 & its amendment Regulation SOR/2022-122 - Lead(Pb) and Mercury(Hg) content in surface coating materials

Test Method: For Total Lead - Method C02.2.2:2024

For Total Mercury - Method C07:2023

<u>Test Item(s)</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>	
				<u>01+02+03</u>	<u>21</u>
Lead (Pb)	mg/kg	10	90	N.D.	N.D.
Mercury (Hg)	mg/kg	2	10	N.D.	N.D.
<u>Conclusion(s)</u>				PASS	PASS

Note: 1. 1000mg/kg = 0.1%;
 2. RL = Report Limit;
 3. N.D. = Not Detected (<RL).

3. Canada Consumer Product Safety Act (CCPSA), Consumer Products Containing Lead Regulations SOR/2018-83 - Lead(Pb) content in accessible part

Test Method: Method C02.2.2:2024, C02.3.2:2021, C02.4.1:2019

<u>Part No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>	<u>Conclusion(s)</u>
<u>01+02+03</u>	mg/kg	10	90	N.D.	PASS

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 8 of 17

<u>Part No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>	<u>Conclusion(s)</u>
<u>04+05</u>	mg/kg	10	90	N.D.	PASS
<u>06+07+08</u>	mg/kg	10	90	N.D.	PASS
<u>09</u>	mg/kg	10	90	N.D.	PASS
<u>10+13+14</u>	mg/kg	10	90	N.D.	PASS
<u>11</u>	mg/kg	10	90	N.D.	PASS
<u>12</u>	mg/kg	10	90	N.D.	PASS
<u>15+16+17</u>	mg/kg	10	90	N.D.	PASS
<u>18</u>	mg/kg	10	90	N.D.	PASS
<u>19</u>	mg/kg	10	90	22	PASS
<u>20</u>	mg/kg	10	90	N.D.	PASS
<u>21</u>	mg/kg	10	90	N.D.	PASS
<u>22</u>	mg/kg	10	90	N.D.	PASS
<u>23+24+25</u>	mg/kg	10	90	N.D.	PASS
<u>26+27+28</u>	mg/kg	10	90	N.D.	PASS
<u>29+30+31</u>	mg/kg	10	90	N.D.	PASS
<u>32+33+34</u>	mg/kg	10	90	N.D.	PASS
<u>35</u>	mg/kg	10	90	N.D.	PASS
<u>36</u>	mg/kg	10	90	N.D.	PASS
<u>37+38+39</u>	mg/kg	10	90	N.D.	PASS
<u>40+41</u>	mg/kg	10	90	N.D.	PASS
<u>42+43+44</u>	mg/kg	10	90	N.D.	PASS
<u>45+46</u>	mg/kg	10	90	N.D.	PASS
<u>47+48+49</u>	mg/kg	10	90	N.D.	PASS
<u>50+51+52</u>	mg/kg	10	90	N.D.	PASS
<u>59+60</u>	mg/kg	10	90	N.D.	PASS

Note: 1. 1000mg/kg = 0.1%;
2. RL = Report Limit;
3. N.D. = Not Detected (<RL).

4. Canada Consumer Product Safety Act (CCPSA), Phthalates Regulations SOR/2016-188 - Phthalates content

Test Method: Method C34.3:2023

For the vinyl in a toy or child care article:

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>01+02+03</u>	<u>04+05</u>	<u>09</u>
Dibutyl phthalate (DBP)	84-74-2	%	0.005	0.1	N.D.	N.D.	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	%	0.005	0.1	N.D.	N.D.	N.D.
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	0.005	0.1	N.D.	N.D.	N.D.

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 9 of 17

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>01+02 +03</u>	<u>04+05</u>	<u>09</u>
Conclusion(s)					PASS	PASS	PASS

The vinyl in any part of a toy or child care article that can, in a reasonably foreseeable manner, be placed in the mouth of a child under four years of age:

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>01+02+03</u>	<u>04+05</u>	<u>09</u>
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	0.1	N.D.	N.D.	N.D.
Di-iso-nonyl phthalate (DINP)	28553-12-0/ 68515-48-0	%	0.010	0.1	N.D.	N.D.	N.D.
Di-iso-decyl phthalate (DIDP)	26761-40-0/ 68515-49-1	%	0.010	0.1	N.D.	N.D.	N.D.
<u>Conclusion(s)</u>					PASS	PASS	PASS

For the vinyl in a toy or child care article:

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>11</u>	<u>12</u>	<u>19</u>
Dibutyl phthalate (DBP)	84-74-2	%	0.005	0.1	N.D.	N.D.	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	%	0.005	0.1	N.D.	N.D.	N.D.
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	0.005	0.1	N.D.	N.D.	N.D.
<u>Conclusion(s)</u>					PASS	PASS	PASS

The vinyl in any part of a toy or child care article that can, in a reasonably foreseeable manner, be placed in the mouth of a child under four years of age:

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>11</u>	<u>12</u>	<u>19</u>
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	0.1	N.D.	N.D.	N.D.
Di-iso-nonyl phthalate (DINP)	28553-12-0/ 68515-48-0	%	0.010	0.1	N.D.	N.D.	N.D.
Di-iso-decyl phthalate (DIDP)	26761-40-0/ 68515-49-1	%	0.010	0.1	N.D.	N.D.	N.D.
<u>Conclusion(s)</u>					PASS	PASS	PASS

For the vinyl in a toy or child care article:

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>20</u>	<u>21</u>	<u>40+41</u>
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	0.1	N.D.	N.D.	N.D.
Di-iso-nonyl phthalate (DINP)	28553-12-0/ 68515-48-0	%	0.010	0.1	N.D.	N.D.	N.D.
Di-iso-decyl phthalate (DIDP)	26761-40-0/ 68515-49-1	%	0.010	0.1	N.D.	N.D.	N.D.

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN Issue Date: Dec. 10, 2025 Page 10 of 17

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>20</u>	<u>21</u>	<u>40+41</u>
Conclusion(s)					PASS	PASS	PASS

The vinyl in any part of a toy or child care article that can, in a reasonably foreseeable manner, be placed in the mouth of a child under four years of age:

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Unit</u>	<u>RL</u>	<u>Limit</u>	<u>Result(s)</u>		
					<u>20</u>	<u>21</u>	<u>40+41</u>
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	0.1	N.D.	N.D.	N.D.
Di-iso-nonyl phthalate (DINP)	28553-12-0/ 68515-48-0	%	0.010	0.1	N.D.	N.D.	N.D.
Di-iso-decyl phthalate (DIDP)	26761-40-0/ 68515-49-1	%	0.010	0.1	N.D.	N.D.	N.D.
<u>Conclusion(s)</u>					PASS	PASS	PASS

Note: 1. 1000mg/kg = 0.1%;
2. RL = Report Limit;
3. N.D. = Not Detected (<RL).

Remark: This report replaces the report No.GNSC25111345-02R1EN, Date: Dec. 08, 2025.

ORIGINAL

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 11 of 17

Sample Photo(s):



This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).



This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).



This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 14 of 17



This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).



This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Test Report

Report No.: GNSC25111345-02R2EN

Issue Date: Dec. 10, 2025

Page 16 of 17



This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).



GIG authenticate the photo(s) on original report only

*****End of Report*****

ORIGINAL

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).